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mgdo Ne#1/#2/3
Report
Ls@Gobg dememzol (3918 x 14 53 x 19 3 ) a%dmEos
Partition Block (39 cm x 14 cm x 19 cm ) Test
533390l Bmbozndgdo
Customer Data
Bodmdols ®sm@pbmds 2 Lagogemo Bodaydol bedgdo 89 350/140/190
Quantity of samples Size of test samples , mm
a°9maob Jgwgagdo
Test Results
Bodwmdols # 1 9
Sample
R 1.3.2023 1.3.2023
est Day
Bodmdol bbBemgsbgds , ey
Sample age , day 2B+ 254
39930000 bobpMderngmds , §0 79 31
Duration of test , sec
60330l Bedgdo , 39
Sample size , mm A/B 390/ 140 390/ 140
H 190 190
oodugfiob fimba , 3 12.000 12.300
Concrete weight , kg . :
eagreamdooo Geabs , 30/8°
Densitgeight. gl 1156.74 1185.66
803030 aBHZOMHMIs , 36
Load of destruction , kN 261.05 282.35
Lod@3oag 3mddzsty , R, 933>
Strength on compression , R , Mpa s 5.17
@336 deegol bsdraenm bod®goggs R = 4.78 833>
Conclusion Block average strength R = 4.78 MPa
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Laboratory Supervisor

N M A__—~"__ Renati Begishevi

@monemobn.0108, dagoo benmznbbagdob 1.6

Oam.fgqodbo: (995 32) 245 80 05; 245 5001
E-mail: info@bedeq.ge



BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "damgan” DATE : 3/1/2023
CUSTOMER I m0dmMAsGMEANS RAPOR NO P #2
ADRESS 1 1 mAbyzo , d8J0n LenmznbLbzgonl 4.6 STANDARD :
ADRESS 2 2 RESERVE 1 H
BLOCK TYPE ! boBdobg Bemmzn 14 LD RESERVE 2 :

H RESERVE 3 :

T no |WIDTH LENGTH HETGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  [FORCE STRENGTH
’ mm mm mm g gfcm3 t1 2 day kN N/mm2
1 |10 390 190 12000 1156.74 28.1.2023 1.3.2023 28+ 261.05 4.78
2
3
4
5
6

AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 22
960 17.6
720 13.2
480 8.8
240 / 4.4
D1
0 0
0 60 120 180 240 300
Controlerer _ \\ .
Renat Begishev




BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "damgpa” DATE : 3/1/2023
CUSTOMER I admBadmmne RAPOR NO : #3
ADRESS 1 ! mMAbjzn, 48380 Lgmmznblzgdol J. 6 STANDARD :
ADRESS 2 - RESERVE 1 )
BLOCK TYPE : bognbmg deamgn 14 LA RESERVE 2
: RESERVE 3
T.NO |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g g/cm3 t1 t2 day kN N/mm2
1 140 390 150 12300 1185.66 28.1.2023 1.3.2023 28+ 282.35 5.17
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 22
960 17.6
720 13.2
480 8.8
D1
240 [~ 4.4
0 0
0 60 120 180 240 300

Renat Begishev




